
snowplow & sweeper 
tractor mounts

January 10, 2023
Version 1.1

This manual replaces all editions with an earlier date.



2

Snowplow & Sweeper Tractor Mounts

Table of ConTenTs
H25003 - 3-point CAT 1 & 2  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

H27365 - CAT municipal triangle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

H25512 - CAT 0 triangle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

H25323 - CAT 1 triangle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .6

H25651 - Adapter bracket, HAKO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

H28300 - Avant/Multione/Norcar with float & tilt  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

H25004 - Multicar/Multimobile plate EN 15432-2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

H20894 - Avant/Multione/Norcar with tilt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

H25005 - Custom mount plate with tilt & hooks. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

H26690 - Oscillation plate attachment. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

H24709 - Mounting plate, L30 innerdim 762 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

H29794 - Boschung Pony attachment bracket  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

H28313 - Hako M29 adapter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

H27395 - Zettelmeyer 602/ Volvo L30 bolted hooks kit . . . . . . . . . . . . . . . . . . . . . . . . . . . 15 

H29969 - Bobcat/Skidsteer loader mount with tilt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16



2 3

Snowplow & Sweeper Tractor Mounts

h25003 - 3 - poinT CaT 1 & 2
item Qty part no. Description
1 1 H28022 CAT 2 Frame
2 2 H28037 CAT 2/1 lower pin
3 1 H28038 CAT 2/1 top pin
4 3 H25381 Linch pin 8mm

1
3

2

2

 
22

,4
 

 
28

,7
 

 
25

,4
 

 
19

 

 65  682 
 825 

 4
60

 

 6
10

 



4

Snowplow & Sweeper Tractor Mounts

h27365 - CaT muniCipal Triangle
item Qty part no. Description
1 1 H27346 Plate 
2 1 H29839 Plate left 
3 1 H29836 3 point fix plate 
4 1 H29837 Reinforcement plate
5 1 H29838 Reinforcement plate
6 1 H29840 Plate right

 359,5 

 76,5 

 5,342 

 28 

 48 

 4
21

,9
 

 42 

3

2

45
6

1



4 5

Snowplow & Sweeper Tractor Mounts

h25512 - CaT 0 Triangle
item Qty part no. Description
1 1 H27345 Plate
2 1 H27347 Plate
3 1 H27349 Plate

 95 
 70 

123 673,8 

 84,7 

 1
87

,9
 

 136,8 

 4
45

 



6

Snowplow & Sweeper Tractor Mounts

h25323 - CaT 1 Triangle
item Qty part no. Description
1 1 H25324 Baseplate
2 1 H25325 Plate
3 1 H25326 Plate
4 2 H25327 Plate
5 2 H25328 Plate

 60 

 310 

 4
29

 

 60 

 156 

1

2
5

3

4

4

 7
80

 

 860 

 5
90

 



6 7

Snowplow & Sweeper Tractor Mounts

h25651 - aDapTer braCkeT, hako
item Qty part no. Description
1 1 H25652 Bracket
2 1 H20529 Bracket
3 1 HF12555 M30x160 DIN931 8.8Zn
4 1 HF15121 Washer DIN 125 M30
5 2 HF10479 Washer
6 1 HF12247 Countersunk head screw
7 1 HF15068 Lock nut DIN 985/8 M12
8 1 HF15128 Washer DIN 125 M12
9 2 HF19379 Hexagon socket head bolt

h28300 - avanT/mulTione/norCar wiTh floaT & TilT
item Qty part no. Description
1 H28306 Bush
2 H28305 Plow adapter
3 H20013 Norcar adapter

6

2

8

7

5

9

1

 3
38

,8
 

 47,5 

 493,9 

 1
87

,9
 

 136,8 

Use center holes for floating

1

2

3

 455 

 2
13

 

 2
5 

 26 



8

Snowplow & Sweeper Tractor Mounts

h25004 - mulTiCar/mulTimobile plaTe en 15432-2
item Qty part no. Description
1 1 H24674 F4 mounting plate
2 2 HF19353 Eye screw DIN 444 M16X80 4.6 ZN
3 2 HF12477 Bolt M16x80 DIN 931 8.8 ZN
4 4 HF15074 Lock nut DIN985 ZN M16 
5 4 HF15130 DIN 125 M16 ZN 
6 1 HF12555 M30x160 DIN931 8.8Zn 
7 1 HF15088 Locknut DIN985 8.8Zn M30
8 1 HF15121 Washer DIN 125 M30
9 1 H23092 Axial Bushing 32/55-1.5
10 2 HF12732 M20x40 DIN 933 8.8 Zn
11 2 H20528 Nut
12 2 HF14983 HV Washer M20 10.9 Zn
13 2 H20419 Washer DIN 6340 M16

1

2

4

13 4

5

7 8 9

6

3
5  4

08
 

 3
00

 

 350 

 2
5 

 300 

 136 

 1
88

 

 410 

 7
8 

 350 

 30,8 

 4
08

 

 3
00

 

 350 

 2
5 

 300 

 136 

 1
88

 

 410 

 7
8 

 350 

 30,8 

 4
08

 

 3
00

 

 350 

 2
5 

 300 

 136 

 1
88

 

 410 

 7
8 

 350 

 30,8 



8 9

Snowplow & Sweeper Tractor Mounts

h20894 - avanT/mulTione/norCar wiTh TilT
item Qty part no. Description
1 1 H20896 S355K2
2 2 H20895 S355J2
3 2 H20897 S355K2
4 2 H27567 S355MC

 505  7,5 

 40 

 1
0 

A A

B

B

 2
94

,5
 

 68 
 78 

3

1

2

4

 451 
 465 

SECTION A-A

 2
13

,3
 

 2
38

,5
 

SECTION B-B



10

Snowplow & Sweeper Tractor Mounts

h25005 - CusTom mounT plaTe wiTh TilT & hooks
item Qty part no. Description
1 1 H25484 Baseplate
2 2 H25485 Plate
3 1 H25486 Plate
4 1 H25487 Plate
5 1 H25488 Plate

 5
 

 1196 

AA

 5
05

 

 144 

4
5

1

3
2

 48 

SECTION A-A



10 11

Snowplow & Sweeper Tractor Mounts

h26690 - osCillaTion plaTe aTTaChmenT
item Qty part no. Description
1 1 H20959 Frame
2 2 H20528 Axial Bushing 32/55-1.5
3 1 H20962 Bracket
4 1 H23092 Nut
5 4 H20013 Bush

1

3
2

4
5

 6
00

 

 1200 
 281 

 1
78

,1
 

 136 



12

Snowplow & Sweeper Tractor Mounts

h24709 - mounTing plaTe, l30 innerDim 762
item Qty part no. Description
1 1 H24710 Plate
2 2 H20966 Bracket Zettelmeyer L30
3 2 H24711 Beam
4 1 H24712 Beam
5 3 H24713 Beam

 375 
 395 

 1
62

 
 1

62
 

 720  4
2 

 4
00

 

 R21 

 R20,5 

 3
32

,5
 

 762 

3
1 2

54



12 13

Snowplow & Sweeper Tractor Mounts

h29794 - bosChung pony aTTaChmenT braCkeT
item Qty part no. Description
1 1 H29795 Bouschung Pony welded parts
2 1 H29796 Bouschung Pony Bolt kit
2.1 2 HF19353 Eye screw DIN 444 M16X80 4.6 ZN
2.2 2 HF12477 Bolt M16x80 DIN 931 8.8 ZN
2.3 4 HF15074 Lock nut DIN985 ZN M16
2.4 2 HF15130 DIN 125 M16 ZN
2.5 2 HF15337 Washer DIN 6340 M16
3 1 H24677 Support 

1

2.2

2.3

2.1

2.5

2.3

2.4

 5
68

 

 136 
 1

88
 

 5
2 

 410 

 350 

 300  3
03

,5
 

A

A



14

Snowplow & Sweeper Tractor Mounts

h28313 - hako m29 aDapTer
item Qty part no. Description
1 1 H29795 Bouschung Pony welded parts
2 1 H29796 Bouschung Pony Bolt kit
2.1 2 HF19353 Eye screw DIN 444 M16X80 4.6 ZN
2.2 2 HF12477 Bolt M16x80 DIN 931 8.8 ZN
2.3 4 HF15074 Lock nut DIN985 ZN M16
2.4 2 HF15130 DIN 125 M16 ZN
2.5 2 HF15337 Washer DIN 6340 M16
3 1 H24677 Support 

2

3 4

1

 1
2 

 12 

 64 

 400,6 
 245,6 

 3
92

 

 136 

 1
88

,1
 

 2
39

,9
 

 3
37

 
 1

80
,7

 

 349 

 378 

2

3 4

1

 1
2 



14 15

Snowplow & Sweeper Tractor Mounts

h27395 - ZeTTelmeyer 602/volvo l30 bolTeD hooks kiT
item Qty part no. Description
1 2 H27393 Hook assembly
2 16 HF15134 Washer DIN 125 M20 ZN
3 8 HF15078 Lock nut DIN985 8.8 Zn M20
4 8 HF12735 M20x55 DIN 933 8.8 Zn

1

4

32

 3
12

 

 130,5 

 70 

 R21 

 R20,5 

 4
60

 

 130 
 30 

 50 

 854 
 914 



16

Snowplow & Sweeper Tractor Mounts

h29969 - bobCaT/skiDsTeer loaDer mounT wiTh TilT
item Qty part no. Description
1 1 H25483 TR Frame
2 1 H23544 Bracket left Bobcat
3 1 H23545 Bracket Right Bobcat
4 1 H25489 Leg
5 1 H29970 Bolt kit Bobcat/skid steer loader mount
5.1 4 HF15078 Lock nut DIN985 8.8 Zn M20
5.2 4 HF12732 M20x40 DIN 933 8.8 Zn
5.3 8 HF15134 Washer DIN 125 M20 ZN
5.4 4 HF19363 DIN 7991 M12x35 ZN 
5.5 4 HF15191 Washer DIN 9021 ZN M12 
5.6 4 HF15068 Lock nut DIN 985/8 M12

 1140 
 4

20
 

 704 
 910 

 1196 

 159  5
00

 

4

2

1

3

5.4

5.55.6

5.1 5.3

5.2

 1140 

 4
20

 

 704 
 910 

 1196 

 159  5
00

 

4

2

1

3

5.4

5.55.6

5.1 5.3

5.2



16 17

Snowplow & Sweeper Tractor Mounts



Construction, specifications and other details are subject to change without notice.

oy hillTip ab
Pukkisaarentie 6
FIN-68600 Pietarsaari
Finland

   +358 50 5983 026
   +358 50 3659 415
www.hilltip.com
info@hilltip.com


